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[TestMode: TX n20 high channel]; [Polarity: Horizontal]

Radiated Emission Measurement

Project No.: RE Data #11 2023/8M12
107.0 dBuV/m
97
a7
7 MMW\ FCC Pan15 [PK)
67
57 FOE Partls (AV)

‘, N

7

27

17

7.0
2450.000 245500  2460.00 246500 247000  [MHz) 24B0.00 248500 249000 249500  2500.00
Site Polarization: Horizontal Temperature: (C)
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: Wireless back up camera
MIN: RVC-W3
Mode: N20-TXH

Note:

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Owver

MHz dBuvV dB dBuvim dBuVim dB Detector Comment
1 2483.500 4417 -4.64 39.53 74.00 -34.47 peak
2 * 2483850 53.09 -4.64 48.45 74.00 -25.55 peak
3 2500.000 4412 -4.75 39.37 74.00 -34.63 peak

Test Result: Pass
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[TestMode: TX n20 high channel]; [Polarity: Vertical]

Radiated Emission Measurement

Project No.: RE Data :#12 2023/8112
107.0 dBuV/m

et /‘,/‘V
’ J W ok

67

57

47

7

27

17

?‘:450.000 245500  2460.00  2465.00  2470.00  [MHz) 248000 248500  2490.00 249500  2500.00
Site Polarization: Vertical Temperature: (C)
Limit: FCC Part15 (PK) Power: Humidity: %RH
EUT: Wireless back up camera
M/N: RVC-W3
Mode: N20-TXH

Note:

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over

MHz dBuV dB dBu\/m dBuVim dB Detector Comment
1 2483.500  51.41 -4.64 46.77 74.00 -27.23  peak
2 " 2489.650  53.37 -4.68 48.69 74.00 -25.31 peak
3 2500.000 45.31 -4.75 40.56 74.00 -33.44 peak

Test Result: Pass

Remark:
1. Final Level =Receiver Read level + Correct factor
2. Correct factor = Antenna Factor + Cable Loss — Preamplifier Factor

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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13 CONDUCTED SPURIOUS EMISSIONS

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.6 & Section 11.11
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Aiden
Temperature 25C
Humidity 54%
13.1 LIMITS

Limit:

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall
be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(¢)).
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13.2 BLOCK DIAGRAM OF TEST SETUP
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13.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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14 CONDUCTED BAND EDGES MEASUREMENT

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.8 & Section 11.13.3.2
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Aiden
Temperature 25C
Humidity 54%
14.1 LIMITS

Limit:

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall
be 30 dB instead of 20 dB. Attenuation below the general limits specified in
§15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(¢)).
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14.2 BLOCK DIAGRAM OF TEST SETUP
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14.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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15 MINIMUM 6DB BANDWIDTH

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 11.8.1
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Aiden
Temperature 25C
Humidity 54%
15.1 LIMITS

Limit: | >500 kHz

15.2 BLOCK DIAGRAM OF TEST SETUP
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15.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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16 POWER SPECTRUM DENSITY

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 11.10.2
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Aiden
Temperature 25C
Humidity 54%
16.1 LIMITS

Limit: | <8dBm in any 3 kHz band during any time interval of continuous transmission

16.2 BLOCK DIAGRAM OF TEST SETUP

= ooo
Hiy-td 555
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16.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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17 CONDUCTED PEAK OUTPUT POWER

Test Standard 47 CFR Part 15, Subpart C 15.247
Test Method ANSI C63.10 (2013) Section 7.8.5 & Section 11.9.1
Test Mode (Pre-Scan) TX
Test Mode (Final Test) TX
Tester Aiden
Temperature 25C
Humidity 54%
17.1 LIMITS
Frequency range(MHz) Output power of the intentional radiator(watt)
1 for >50 hopping channels
902-928 0.25 for 25< hopping channels <50
1 for digital modulation
1 for >75 non-overlapping hopping channels
2400-2483.5 0.125 for all other frequency hopping systems
1 for digital modulation
5725.5850 1 for frequency hopping .systems and digital
modulation
17.2 BLOCK DIAGRAM OF TEST SETUP
Jiv-t] oo8
1232 8%
EUT
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17.3 TEST DATA

Pass: Please Refer To Appendix: Appendix1 For Details
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18 APPENDIX
Appendix1

18.1 MAXIMUM CONDUCTED OUTPUT POWER

Condition | Mode | Frequency (MHz) | Antenna | Conducted Power (dBm) | Limit (dBm) | Verdict
NVNT b 2412 Antl 14.12 30 Pass
NVNT b 2437 Antl 15.64 30 Pass
NVNT b 2462 Antl 14.94 30 Pass
NVNT g 2412 Antl 15.62 30 Pass
NVNT g 2437 Antl 15.24 30 Pass
NVNT g 2462 Antl 15.24 30 Pass
NVNT n20 2412 Antl 16.62 30 Pass
NVNT n20 2437 Antl 15.16 30 Pass
NVNT n20 2462 Antl 14.39 30 Pass

Power NVNT b 2412MHz Antl

SENSEINT ALTGNALITO 11:55:55AM &ug 10, 2023
Center Freq: 2.412000000 GHz Radie Std: Mone

-~ Trig:Free Run Avg|Held: 100100
HIFGain:Low #Aten: 30 dB Radio Device: BTS
Ref Offset 251 dB
10 dB/dlv Ref 22.51 dBm
Log T
Center 2.412 GHz Span 40 MHz/|
[#ResBW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
14.12dBm r20mHz | -58.89 dBm mz
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Power NVNT b 2437MHz Antl

Agilent Spoctrum Anabygzir - Channel Pewor

i R T S0 AC
Center Freq 2.437000000 GHz

I HIFGain:Low

s~ Trig:Free Run

SENSE:INT

SENSEINT | ALTGN.ALITO
Center Freq: 2.437000000 GH=z
Avg|Held: 10:0/100

12:05:56PM Aug 10, 2023
Radio Std: None

#Amen: 30 dB Radio Device: BTS

Ref Offset 253 dB
I:U dBidiv Ref 22.53 dBm

Log

Center 2.437 GHz
es BW 1 MHz

Span 40 MHz
Sweep 1ms

#VBW 3 MHz

Channel Power

15.64 dBm /20 MHz

MEG

Power Spectral Density

-57.37 dBm Hz

STATUS

Power NVNT b 2462MHz Antl

Agilent Spoctrum Anabygzir - Channel Pewor

i R T RF S0 AC
Center Freq 2.462000000 GHz

I HIFGain:Low

s~ Trig:Free Run

SENSE:INT

SENCEINT | g1 [GNALITO
Center Freq: 2.462000000 GHz
Avg|Held: 10:0/100

12:09:40PM Aug 10, 2023
Radio Std: None

#Amen: 30 dB Radio Device: BTS

10 dBldlv Ref 22.55 dBm

I Ref Offset 2.55 dB
Log

Center 2.462 GHz
es BW 1 MHz

Span 40 MHz

#VBW 3 MHz Sweep 1ms

Channel Power

14.94 dBm /20 MHz

MEG

Power Spectral Density

-58.07 dBm Hz

STATUS
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Power NVNT g 2412MHz Antl

Agilent Spoctrum Anabygzir - Channel Pewor

i R T S0 AC
Center Freq 2.412000000 GHz

I HIFGain:Low

- Trig:Free Run

SENSE:INT

SENSEINT | ALTGN.ALITO
Center Freq: 2.412000000 GHz
Avg|Held: 10:0/100

12:14:13PM Aug 10, 2023
Radio Std: None

#Amen: 30 dB Radio Device: BTS

Ref Offset 251 dB
10 dBldlv Ref 22.51 dBm

Log

Center 2.412 GHz
es BW 1 MHz

Span 40 MHz
Sweep 1ms

#VBW 3 MHz

Channel Power

15.62 dBm /20 MHz

MEG

Power Spectral Density

-57.39dBm Hz

STATUS

Power NVNT g 2437MHz Antl

Agilent Spoctrum Anabygzir - Channel Pewor

i R T RF S0 AC
Center Freq 2.437000000 GHz

I HIFGain:Low

s~ Trig:Free Run

SENSE:INT

SENCEINT | g1 [GNALITO
Center Freq: 2.437000000 GH=z
Avg|Held: 10:0/100

01:52:46PM Aug 10, 2023
Radio Std: None

#Amen: 30 dB Radio Device: BTS

10 dBldlv Ref 22.53 dBm

I Ref Offset 253 dB
Log

Center 2.437 GHz
es BW 1 MHz

Span 40 MHz

#VBW 3 MHz Sweep 1ms

Channel Power

15.24 dBm /20 MHz

Power Spectral Density

-57.77 dBm Hz

STATUS
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Power NVNT g 2462MHz Antl

Agilent Spoctrum Anabygzir - Channel Pewor

i R T S0 AC
Center Freq 2.462000000 GHz

I HIFGain:Low

s~ Trig:Free Run

SENGEINT

SENSEINT | ALTGN.ALITO
Center Freq: 2.462000000 GHz
Avg|Held: 10:0/100

01:59:12PM Aug 10, 2023
Radio Std: None

#Amen: 30 dB Radio Device: BTS

Ref Offset 255 dB
I:U dBidiv Ref 22.55 dBm

Log

Center 2.462 GHz
es BW 1 MHz

Span 40 MHz
Sweep 1ms

#VBW 3 MHz

Channel Power

15.24 dBm /20 MHz

Power Spectral Density

-57.77 dBm Hz

STATUS

Power NVNT n20 2412MHz Antl

Agilent Spoctrum Anabygzir - Channel Pewor

i R T RF S0 AC
Center Freq 2.412000000 GHz

I HIFGain:Low

- Trig:Free Run

SENGEINT

SENSEINT | ALTGN.ALITO
Center Freq: 2.412000000 GHz
Avg|Held: 10:0/100

02:06:49PM Aug 10, 2023
Radio Std: None

#Amen: 30 dB Radio Device: BTS

10 dBldlv Ref 22.51 dBm

I Ref Offset 251 dB
Log

Center 2.412 GHz
es BW 1 MHz

Span 40 MHz
Sweep 1ms

#VBW 3 MHz

Channel Power

16.62 dBm /20 MHz

Power Spectral Density

-56.39 dBm Hz

STATUS
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Power NVNT n20 2437MHz Antl

Agilent Spoctrum Anabygzir - Channel Pewor

i R T S0 AC
Center Freq 2.437000000 GHz

I HIFGain:Low

s~ Trig:Free Run

SENGEINT

SENSEINT | ALTGN.ALITO
Center Freq: 2.437000000 GH=z
Avg|Held: 10:0/100

02:09:26PM Aug 10, 2023
Radio Std: None

#Amen: 30 dB Radio Device: BTS

Ref Offset 253 dB
I:U dBidiv Ref 22.53 dBm

Log

Center 2.437 GHz
es BW 1 MHz

Span 40 MHz
Sweep 1ms

#VBW 3 MHz

Channel Power

15.16 dBm /20 MHz

Power Spectral Density

-57.86 dBm mHz |}

STATUS

Power NVNT n20 2462MHz Antl

Agilent Spoctrum Anabygzir - Channel Pewor

i R T RF S0 AC
Center Freq 2.462000000 GHz

I HIFGain:Low

s~ Trig:Free Run

SENGEINT

SENSEINT| ALIGNALITO
Center Freq: 2.462000000 GHz
Avg|Held: 10:0/100

02:12:09PM Aug 10, 2023
Radio Std: None

#Amen: 30 dB Radio Device: BTS

10 dBldlv Ref 22.55 dBm

I Ref Offset 2.55 dB
Log

Center 2.462 GHz
es BW 1 MHz

Span 40 MHz
Sweep 1ms

#VBW 3 MHz

Channel Power

14.39 dBm /20 MHz

Power Spectral Density

-58.62 dBm mHz |}

STATUS
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18.2 -6DB BANDWIDTH

Report No.: BLA-EMC-202308-A0702
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Condition | Mode | Frequency | Antenna | -6 dB Bandwidth Limit -6 dB Verdict
(MHz) (MHz) Bandwidth (MHz)
NVNT b 2412 Antl 9.097 0.5 Pass
NVNT b 2437 Antl 8.952 0.5 Pass
NVNT b 2462 Antl 9.468 0.5 Pass
NVNT g 2412 Antl 16.330 0.5 Pass
NVNT g 2437 Antl 16.010 0.5 Pass
NVNT g 2462 Antl 16.300 0.5 Pass
NVNT n20 2412 Antl 17.370 0.5 Pass
NVNT n20 2437 Antl 17.090 0.5 Pass
NVNT n20 2462 Antl 16.860 0.5 Pass

-6dB Bandwidth NVNT b 2412MHz Antl

R T [T

enter Freq 2.41-20.6I'.‘Idim GHz

|

.

HIFGain:Low

EEINT ALIGN.ALITO
Center Freq: 2.412000000 GHz

Trig: Free Run
#Amen: 30 dB

Avg|Held: 10:0/100

11:56:24 &AM 2ug 10, 2023
Radio Std: None

Radio Device: BTS

Ref Offset2.51 dB

10 dBidiy Ref 22.51 dBm
Log
4]
s ¥ @
Center 2.412 GHz Span 30 MHz|
W_Res_ _B_W 109 I!:I'iz #VBW 3_00 _kl'lz _Sweep 3.333 ms
Occupied Bandwidth Total Power 18.7 dBm
14.829 MHz
Transmit Freq Error 15.928 kHz OBW Power 99.00 %
x dB Bandwidth 9.097 MHz x dB -6.00 dB
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-6dB Bandwidth NVNT b 2437MHz Antl

Agilent Spoctry hyzire - Decupiiod BW

i R T S0 AC SE | &L TGNALITO 12:07:01 PM Aug 10, 2023
e GHz [ Freq: 2. 437000000 GH Radlo Std: M.
enter Freq 2.437000000 I i Tr.ia. F',.Z‘n“... A:gpﬂem: 10410 o i
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Mkr3 2.441326 GHz
Ref Offset 253 dB )
I;u deidly  Ref 22.53 dBm <4.2658 dBm
Log T
P Wi | |
Center 2.437 GHz Span 30 MHz
es BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 18.7 dBm
14.823 MHz
Transmit Freq Error -150.27 kHz OBW Power 99.00 %
x dB Bandwidth 8.952 MHz x dB -6.00 dB
MEG STATUS

-6dB Bandwidth NVNT b 2462MHz Antl

Agilent Spactrum Anahgzor - Occupled BW

' R T RF SR AC SENCEINT | &L IGHNALITO 12:10:30PM Aug 10, 2023
' GHz Center Freq;: 2462000000 GH Radio Std: N
L1 Freq 2.462000000 I 7 Tr.ia: F:O:.qull l:sFHeid: 10410 e whe
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Ref Offset 255 dB Mkr3 2-16;365”:‘3 GHz
10 dgidly___ Ref 22.55 dBm -3.5808 dBm
Log T
' gt i —_—
e
Center 2.462 GHz Span 30 MHz
es BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 18.3 dBm
14.836 MHz
Transmit Freq Error -78.851 kHz OBW Power 99.00 %
x dB Bandwidth 9.468 MHz x dB -6.00 dB
L] STATUS
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-6dB Bandwidth NVNT g 2412MHz Antl

Agilent Spactrum Analysor - Occupied BW
I R T S0 AC SE | &L TGNALITO 12:15:01 PM Aug 10, 2023
e GHz [ Freq: 2.412000000 GH Radlo Std: M.
enter Freq 2.412000000 I i Tr.ia. F',.Z‘n“... A:spﬂem: 100/100 o i
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Mkr3 2.420142 GHz
Ref Offset 251 dB -
I;u deidly  Ref 22.51 dBm -5.1500 dBm
Log
| | O |
B s A8
Center 2.412 GHz Span 30 MHz
es BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 17.1 dBm
16.454 MHz
Transmit Freq Error -22.628 kHz OBW Power 99.00 %
x dB Bandwidth 16.33 MHz x dB -6.00 dB
MEG STATUS

-6dB Bandwidth NVNT g 2437MHz Antl

Agilent Spactrum Anahgzor - Occupled BW

= R T " — soq AL SENSE:INT| AL TGN ALITO D1:53:21PM Aug 10, 2023
e ¥ GHz Center Freq: 2.437000000 GH=z Radlo Std: Mone
AnsepTren 2.437000000 I s~ Trig:Free Run Avg|Held: 10:0/100
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
- MKkr3 2.44497 GHz
10 de/dly_ Ref 22.53 dBm -7.4266 dBm
Log ‘
v O
Dl e | ) " .

Center 2.437 GHz
es BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power
16.398 MHz
Transmit Freq Error -37.195 kHz OBW Power
x dB Bandwidth 16.01 MHz x dB
MEG

Span 30 MHz
Sweep 3.333ms
16.6 dBm
99.00 %
-6.00 dB

STATUS
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-6dB Bandwidth NVNT g 2462MHz Antl

Agilent Spactrum hyeor - Occupisd BW
I R T S0 AC SE | &L TGNALITO 01:59:43PM Aug 10, 2023
e GHz [ Freq: 2.462000000 GH Radlo Std: M.
enter Freq 2.462000000 I i Tr.ia. F',.Z‘n“... A:spﬂem: 100/100 o ol
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Mkr3 2.470138 GHz
Ref Offset 2.55 dB
I;u deidly  Ref 22.55 dBm -5.7175 dBm
Log l
Center 2.462 GHz Span 30 MHz
es BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 16.7 dBm
16.428 MHz
Transmit Freq Error -13.333 kHz OBW Power 99.00 %
x dB Bandwidth 16.30 MHz x dB -6.00 dB
MEG STATUS

-6dB Bandwidth NVNT n20 2412MHz Antl

Agilent Spactrum Anahgzor - Occupled BW

| kT RF EIS SENSE!INT| ALTGNALITO 02:07:18PM Aug 10, 2023
' GHz Center Freq;: 2.412000000 GH Radio Std: N
L1 Freq 2.412000000 I 7 Tr.ia: F:O:.qull l:sFHeid: 10000 e whe
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Mkr3 2.420665 GHz
Ref Offset 251 dB
I;u deldlv__ Ref 22.51 dBm -8.6504 dBm
Log
b 0
W, . W)
' { L
Center 2.412 GHz Span 30 MHz
es BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 17.7 dBm
17.582 MHz
Transmit Freq Error =19.085 kHz OBW Power 99.00 %
x dB Bandwidth 17.37 MHz x dB -6.00 dB
MEG STATUS
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-6dB Bandwidth NVNT n20 2437MHz Antl

Agilent Spactrum Analysor - Occupied BW
I R T S0 AC SE | &L IGHNALITO 02:17:47PM Aug 10, 2023
e GHz [ Freq: 2. 437000000 GH Radlo Std: M.
enter Freq 2.437000000 I i Tr.ia. F',.Z‘n“... A:spﬂem: 100/100 o i
I HIFGain:Low #Aren: 30 dB Radie Device: BTS
Ref Offset 253 dB Mkr3 2_.-4:‘;5‘5»2 GHz
10 deldlv  Ref 22.53 dBm -7.8949 dBm
Log ’
| +A ! - abaciio
! !/ | |
Center 2.437 GHz Span 30 MHz
es BW 100 kHz #VBW 300 kHz Sweep 3.333ms
Occupied Bandwidth Total Power 16.6 dBm
17.589 MHz
Transmit Freq Error -23.839 kHz OBW Power 99.00 %
x dB Bandwidth 17.09 MHz x dB -6.00 dB
MEG STATUS

-6dB Bandwidth NVNT n20 2462MHz Antl

Agilent Spactrum Anahgzor - Occupled BW

8 R T F RF SR AC SENSE!INT | &L IGHNALITO 02:13:25PM Aug 10, 2023
e ¥ GHz Center Freq: 2.462000000 GHz Radlo Std: Mone
AnsepTren 2.462000000 I s~ Trig:Free Run Avg|Held: 10:0/100
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Ref Offset 2.55 dB Mkr3 2‘.-1?'3_--13_5 GHz
10 dBldly_ Ref 22.55 dBm -7.4700 dBm
Log ’
|
Center 2.462 GHz Span 30 MHz
es BW 1l_J_l? kHz #VBW 300 kHz Sweep 3.333ms

Occupied Bandwidth Total Power 15.9 dBm
17.567 MHz
Transmit Freq Error 3.278 kHz OBW Power 99.00 %
x dB Bandwidth 16.86 MHz x dB -6.00 dB
MEG STATUS
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18.3 OCCUPIED CHANNEL BANDWIDTH

Condition | Mode | Frequency (MHz) | Antenna | 99% OBW (MHz)
NVNT b 2412 Antl 14.862
NVNT b 2437 Antl 14.886
NVNT b 2462 Antl 14.732
NVNT g 2412 Antl 16.500
NVNT g 2437 Antl 16.556
NVNT g 2462 Antl 16.540
NVNT n20 2412 Antl 17.655
NVNT n20 2437 Antl 17.617
NVNT n20 2462 Antl 17.636

OBW NVNT b 2412MHz Antl
Grior Froq ZAU00000GRE ™ ] Comwrusieoeaosn o Rdehanes
s Ref 22.51 dBm

Log

Center 2.412 GHz Span 30 MHz|
[#Res BW 200 iz #VBW 620 kHz Sweep 1.333ms
Occupied Bandwidth Total Power 17.4 dBm
14.862 MHz
Transmit Freq Error 13.850 kHz OBW Power 99.00 %
x dB Bandwidth 18.22 MHz x dB -26.00 dB
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OBW NVNT b 2437MHz Antl

Agilent Spoctry hyzire - Decupiiod BW

i R T SR AC SE | &L IGHNALITO 12:06:16PM Aug 10, 2023
' [ Freq: 2.437000000 GH Radio Std: N
enter Freq 2.437000000 GHz ] g S il adio Std: None
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Ref Offset 253 dB
I:U dBidiv Ref 22.53 dBm
Log
Center 2.437 GHz Span 30 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.333ms
Occupied Bandwidth Total Power 19.0 dBm
14.886 MHz
Transmit Freq Error =108.16 kHz OBW Power 99.00 %
x dB Bandwidth 18.26 MHz x dB -26.00 dB
L] STATUS
OBW NVNT b 2462MHz Ant1

Agilent Spactrum Anahgzor - Occupled BW

R . — =TT SEEE T &L TGNALITO 12: 10:25PM Aug 10, 2023
Center Fr 2.462000000 GHz Center Freq: 2.462000000 GHz Radlo Std: Mone
4 I s~ Trig:Free Run Avg|Held: 10410
I HIFGain:Low #Aren: 30 dB Radie Device: BTS
Ref Offset 2.55 dB
10 dBldiv Ref 22.55 dBm

Log

Center 2.462 GHz
es BW 200 kHz

#VBW 620 kHz

Occupied Bandwidth Total Power
14.732 MHz
Transmit Freq Error -80.205 kHz OBW Power
x dB Bandwidth 18.21 MHz x dB
MEG

Span 30 MHz
Sweep 1.333ms
17.5 dBm
99.00 %
-26.00 dB

STATUS
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OBW NVNT g 2412MHz Antl

Agilent Spactrum Analysor - Occupied BW
I R T SR AC SE | &L IGHNALITO 12:14:55PM Aug 10, 2023
' [ Freq: 2.412000000 GH Radio Std: N
enter Freq 2.412000000 GHz ] g P il adio Std: None
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Ref Offset 251 dB
I:U dBidiv Ref 22.51 dBm
Log
Center 2.412 GHz Span 30 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.333ms
Occupied Bandwidth Total Power 16.6 dBm
16.500 MHz
Transmit Freq Error 42.515 kHz OBW Power 99.00 %
x dB Bandwidth 19.52 MHz x dB -26.00 dB
MEG STATUS
OBW NVNT g 2437MHz Antl

Agilent Spactrum Anahgzor - Occupled BW

| kT RF S0R AC SENSE!INT| ALTGNALITO 01:53:15PM Aug 10, 2023

' GHz Center Freq: 2.437000000 GH. Radlo Std: N

L1 Freq 2.437000000 I 7 Tr.ia: F:O:.qull l:sFHeid: 10000 e whe
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Ref Offset 253 dB
I:U dBidiv Ref 22.53 dBm
Log
- r
" S,

Center 2.437 GHz Span 30 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.333ms
Occupied Bandwidth Total Power 15.9 dBm

16.556 MHz
Transmit Freq Error -69.882 kHz OBW Power 99.00 %
x dB Bandwidth 19.70 MHz x dB -26.00 dB
MEG STATUS
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OBW NVNT g 2462MHz Antl

Agilent Spectrum Amalyror - Occupiod BW
| R T SO0 AC | AL IGNAUTO 01:59:37 PM Aug 10, 2023
C [ Freq: 2462000000 GH Radio Std: M
enter Freq 2.462000000 GHz ] Ly P il adio Std: None
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Ref Offset 255 dB
I:U dBidiv Ref 22.55 dBm
Log
M |
Center 2.462 GHz Span 30 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.333ms
Occupied Bandwidth Total Power 16.3 dBm
16.540 MHz
Transmit Freq Error -29.925 kHz OBW Power 99.00 %
x dB Bandwidth 19.78 MHz x dB -26.00 dB
MG STATUS
OBW NVNT n20 2412MHz Antl

Agilent Spactrum Anahgzor - Occupled BW

| kT RF EIS SENSE!INT| ALTGNALITO 02:07:12PM Aug 10, 2023

' GHz Center Freq: 2.412000000 GH. Radlo Std: N

L1 Freq 2.412000000 I 7 Tr.ia: F:O:.qull l:sFHeid: 10000 e one
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Ref Offset 251 dB
I:U dBidiv Ref 22.51 dBm
Log
! !

Center 2.412 GHz Span 30 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.333ms
Occupied Bandwidth Total Power 17.0 dBm

17.655 MHz
Transmit Freq Error =7.443 kHz OBW Power 99.00 %
x dB Bandwidth 20.60 MHz x dB -26.00 dB
MEG STATUS
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OBW NVNT n20 2437MHz Antl

Agilent Spactrum Analysor - Occupied BW
| R T SO0 AC | AL IGNAUTO 02:17:41PM Aug 10, 2023
' [ Freq: 2.437000000 GH Radio Std: N
enter Freq 2.437000000 GHz ] g S il adio Std: None
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Ref Offset 253 dB
I:U dBidiv Ref 22.53 dBm
Log
Center 2.437 GHz Span 30 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.333ms
Occupied Bandwidth Total Power 16.0 dBm
17.617 MHz
Transmit Freq Error -28.333 kHz OBW Power 99.00 %
x dB Bandwidth 20.81 MHz x dB -26.00 dB
MEG STATUS
OBW NVNT n20 2462MHz Antl

Agilent Spactrum Anahgzor - Occupled BW

| kT RF EIS SENSEINT| ALTGNALITO 02:13:19PM Aug 10, 2023

' GHz Center Freq: 2.462000000 GH. Radlo Std: N

L1 Freq 2.462000000 I 7 Tr.ia: F:O:.qull l:sFHeid: 10000 e whe
I HIFGain:Low #Amen: 30 dB Radio Device: BTS
Ref Offset 255 dB
I:U dBidiv Ref 22.55 dBm
Log
~
| 1}

Center 2.462 GHz Span 30 MHz
es BW 200 kHz #VBW 620 kHz Sweep 1.333ms
Occupied Bandwidth Total Power 15.4 dBm

17.636 MHz
Transmit Freq Error =768 Hz OBW Power 99.00 %
x dB Bandwidth 20.65 MHz x dB -26.00 dB
MEG STATUS
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18.4 MAXIMUM POWER SPECTRAL DENSITY LEVEL

Condition | Mode | Frequency (MHz) | Antenna | Max PSD (dBm) | Limit (dBm) | Verdict
NVNT b 2412 Antl -11.445 8 Pass
NVNT b 2437 Antl -11.352 8 Pass
NVNT b 2462 Antl -10.472 8 Pass
NVNT g 2412 Antl -15.122 8 Pass
NVNT g 2437 Antl -15.753 8 Pass
NVNT g 2462 Antl -15.19 8 Pass
NVNT n20 2412 Antl -13.882 8 Pass
NVNT n20 2437 Antl -15.305 8 Pass
NVNT n20 2462 Antl -17.067 8 Pass

PSD NVNT b 2412MHz Antl
e:'lt;r Freq: :2.4 1 2000000 GHz __[ . i.-..:élgmﬁ Lo.sgaw 1;01-:%':2,-.?3@__
Ref Offset 2,61 dB : %
10 fl.-? idiv Ref 20.00 dBm iz
¢
Center 2.41200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)
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PSD NVNT b 2437MHz Antl
RT RF S08 AC SENSE:INT | ALTGNALITO 12:07:37PM Aux 10, 2023
Avg Type: Log-Pwr TRACE 56
enter Frﬂq 2.437000000 GHz PHO: Fast -+~ Trig:Free Run l::ﬁ'!m: 10;’0 THPEIM ARl
IFGain:Low #Atten: 30 dB cerjP
Mkr1 2.437 96 GHz
Ref Offset 253 dB
10 g8idiv__Ref 20.00 dBm -11.352 dBm
4 | k
i L
enter 2.43700 GHz Span 30.00 MHz
es BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)
Insm STATUS
PSD NVNT b 2462MHz Antl
kT F RF S06  AC SENSE:INT| ALTGNALITO 12:11:07 PM Aug 10, 2023
Avg Type: Log-Pwr TRACE 56
enter Freq 2.462000000 GHz PHO: Fast -+~ Trig:Free Run l::ﬁ'!m: 10;’0 THPEIM ARl
IFGain:Low #Atten: 30 dB cerjP
Mkr1 2.461 16 GHz
Ref Offset 2,55 dB
10 g8idiv__Ref 20.00 dBm -10.472 dBm
3 . W,
i ] T ]
¥
enter 2.46200 GHz Span 30.00 MHz
es BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)
Insm STATUS
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PSD NVNT g 2412MHz Antl
RT . RF S0 AC SENSE:INT | ALTGNALITO 12:15:33PM Augy 10, 2023
Avg Type: Log-Pwr TRACE 56
enter Freq 2.412000000 GHz PHO: Fast -+~ Trig:Free Run l::ﬁ'!m: 10;’0 THPEIM ARl
IFGaln:Low #Atten: 30 dB cerjP
Mkr1 2.405 79 GHz
Ref Offset 2,51 dB ~
10 g8idiv__Ref 20.00 dBm -16.122 dBm
| | |
.. ; !
J
ih e
i i
aa
enter 2.41200 GHz Span 30.00 MHz
es BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)
Insm STATUS
PSD NVNT g 2437MHz Antl
RT . RF 0@ AC SENSE:INT | ALIGNALTO 01:53:57 PM &ux 10, 2023
Avg Type: Log-Pwr TRACE 56
enter Freq 2.437000000 GHz PHO: Fast -+~ Trig:Free Run l::ﬁ'!m: 10;’0 THPEIM ARl
IFGaln:Low #Atten: 30 dB cerjP
Ref Offset 2,53 dB Mkr1 2.4:3248’3 G}'{L‘j
10 g8idiv__Ref 20.00 dBm -16.763 dBn
Ban Li
"
"W
enter 2.43700 GHz Span 30.00 MHz
es BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)
Insm STATUS
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PSD NVNT g 2462MHz Antl
RT RF TR AC SENGE:INT | ALTGNALITO 02:00:19PM w10, 2023
Avg Type: Log-Pwr TRACE 56
enter Frﬂq 2.462000000 GHz PHO: Fast -+~ Trig:Free Run l::ﬂ'!m: 10;’0 THPEIM ARl
IFGaln:Low #Atten: 30 dB cerjP
Ref Offset 2,66 dB Mkr1 2 f 5? 36 C’.P:
10 g8idiv__Ref 20.00 dBm -15.190 dBn
| i |..
L.
enter 2.46200 GHz Span 30.00 MHz
es BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)
Illil’.i STATUS
PSD NVNT n20 2412MHz Antl
RT . RF @ AC SENGE:INT | ALTGNALITO O2:07:54PM &up 10, 2023
Avg Type: Log-Pwr TRACE 56
enter Freq 2.412000000 GHz PHO: Fast -+~ Trig:Free Run l::ﬂ'!m: 10;’0 THPEIM ARl
IFGaln:Low #Atten: 30 dB cerjP
Mkr1 2.410 71 GHz
Ref Offset 2,51 dB
10dBidlv  Ref 20,00 dBm -13.882 dBm
Log
i T g
| '
|. [
enter 2.41200 GHz Span 30.00 MHz
es BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)
In;r,; STATUS
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PSD NVNT n20 2437MHz Antl
R T RF ES SENSE!INT| ALIGNALITO 02:18:23PM Aug 10, 2023
Avg Type: Log-Pwr TRACE 56
enter Frﬂq 2.437000000 GHz PHO: Fast -+~ Trig:Free Run l::ﬂ'!m: 10;’0 THPEIM ARl
IFGaln:Low #Atten: 30 dB cerjP
Ref Offset 253 dB Mkr1 2.-1::15; 71 l{_;Hij
10deidiy - Ref 20,00 dBm -15.305 dBn
Log
! |
W
i
enter 2.43700 GHz Span 30.00 MHz
es BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)
In;r,; STATUS
PSD NVNT n20 2462MHz Antl
R T RF ES SENSE!INT| ALIGNALITO 02:14:01PM Aug 10, 2023
Avg Type: Log-Pwr TRACE 56
enter Frﬂq 2.462000000 GHz PHO: Fast -+~ Trig:Free Run l::ﬂ'!m: 10;’0 THPEIM ARl
IFGaln:Low #Atten: 30 dB cerjP
Mkr1 2.467 28 GHz
Ref Offset 255 dB s
10 deddly  Ref 20,00 dBm -17.067 dBm
Log
4 ')
| ')
enter 2.46200 GHz Span 30.00 MHz
es BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)
In;r,; STATUS
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18.5 BAND EDGE

Condition | Mode | Frequency (MHz) | Antenna | Max Value (dBc) | Limit (dBc) | Verdict
NVNT b 2412 Antl -56.17 -30 Pass
NVNT b 2462 Antl -57.52 -30 Pass
NVNT g 2412 Antl -51.84 -30 Pass
NVNT g 2462 Antl -54.63 -30 Pass
NVNT n20 2412 Antl -54.22 -30 Pass
NVNT n20 2462 Antl -52.75 -30 Pass

Band Edge NVNT b 2412MHz Antl Ref

ALIGNALITO 12:01:52PM Aug 10, 2023
Avg Type: Log-Pwr TRACE [ 58

PHO: Fast ~s~ Trig:Free Run Avg|Held: 100/100 TYPEM it

IFGain:Low #Amen: 30 dB cerjP
Ref Offset 251 dB Wkri 2.412 49 N
10 divdiv - Ref 20,00 dBm 2815 dBm
og

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
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Band Edge NVNT b 2412MHz Ant1 Emission

R T F SR -.-:
enter Freq 2.37 7000000 GHz

2 12:01:55PM Aug 10,
wg Type: Log-Pwr TRACE

PRO: Fast ~»~ Trig:Free Run Avg|Hold: 1001100 TYPEIM ik
I IFGaln:Low #Atten: 30 dB ceriP
Ref Offset 2.51 dB Mkr1 2 f 12 :5 GHz
tocgEmw Ref 20.00 dBm 2.150 dBm
Fi |
0 Lot LA
Start 2.32700 GHz Stop 242700 GHZi
es BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
| MODE] TAC] SCLI L FUNCTIONwALUE
N f 24125 GHz 2.150 dBm
2 N f 24000 GHz 43424 dBm
3 N T 23900 GHz £3.762 dBm
; N ! 23320 GHz £3.367 dBm
6
i
8
9
10
1 v
¢ »
wsG STATUS

Band Edge NVNT b 2462MHz Antl Ref

R_T E RF SQ  AC SENSE!INT &L TGN ALITO 12:11:11PM Aug 10, 2023

. Avg Type: Log-Pwr TRACE 56

enter Freq 2.462000000 GHz FHO: Fast ~w- Trig:Free Run Avg|Hold: 100/100 THPEIM ARl

IFGaln:Low #Atten: 30 dB cerjP

Mkrl 2 461 40 GHzT

Ref Offset 2,65 dB Mkr1 2.461 49 GHz

10 devdiv - Ref 20.00 dBm 3.406 dBm

Log
|
b

enter 2.46200 GHz Span 30.00 MHz

es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
I"-‘m STATUS
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Band Edge NVNT b 2462MHz Ant1 Emission

Agilent Spactrum Anabygzir - Swopt SA
| R T SOQ  AC SENSEINT ALIGNALITO 12:11:13PM Aug 10,
Center Fraq 2.497000000 GHz ; Avg Type: Log-Pwr wact[l 5756
PRO: Fast ~»~ Trig:Free Run Avg|Held: 10/10 TYPEIM v
I IFGain:Low #Amen: 30 dB perjP
Ref Offset 2.55 dB Mkr1 2_;‘- o‘% r5 GHz
10 dBidiv Ref 20.00 dBm 2.635 dBm
Qlielmsserl ool ,
Start 2.44700 GHz Stop 2.54700 GHZi
es BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
(mopeftRcEseLl X L L FUNCTION ] FUNCTIORWIDTHT FUNCTIONVALUE
N f 24635 GHz 2635 dBm
2 N f 24836 GHz £8.797 dBm
3 N 4 25000 GHz £9.194 dBm
; N f 24924 GHz £4.114 dBm
6
7
8
9
10
1 »
€ 5
WG STATUS
Band Edge NVNT g 2412MHz Antl Ref
R T = e AC SENSEINT &L TGN ALITO 12:15:42 PM Aug 10,
Avg Type: Log-Pwr TRACE 56
enter Freq 2.412000000 GHz B Freehun L :IHm: : 0-0:1 e o SRR
IFGaln:Low #Atten: 30 dB cerjP
Mkr1 2.415 69 GHz
Ref Offset 2,51 dB 1 on 5
10dBidlv  Ref 20,00 dBm -1.729 dBn
Log
enter 2.41200 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
In;r,; STATUS
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Band Edge NVNT g 2412MHz Ant1 Emission

Agilent Spactrum Anabygzir - Swopt SA

Ref 20.00 dBm

i R T S0 AC SENSE!INT &LTGNALITO 12:15:45PM Aug 10, 2023
Center Freq 2.377000000 GHz _ P Ty - mact[ < e
PNO: Fast -+~ Trig:Free Run Avg|Held: 100/100 TVPE Mot
I IFGaln:Low #Atten: 30 dB ceriP
Ref Offset 2.51 dB Mkr1 2.407 0 GHz
10 dBldiv j 1,108 dBm
Log

K/

{
) i L.
Start 2.32700 GHz Stop 242700 GHzi
es BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
 MODE] TRC] SCL [ FUNCTOWwalDE |
N f 24070 GHz 1.108 dBm
2 N [ 2.4000 GHz 41876 dBm
3N f 23900 GHz £5.669 dBm
; N f 23320 GHz £3575 dBm
6
7
8
9
10
1 v
< >
MG STATUS

Band Edge NVNT g 2462MHz Antl Ref

R T RF S0 AC
enter Freq 2.462000000 GHz

SENSE:INT W]

Avg Type: Log-Pwr

O2:00:24 PM Aug 10, 2023
TRACE

PRO: Fast ~»~ Trig:Free Run Avg|Held: 100100 TVPE M bl oo
IFGaln:Low #Atten: 30 dB cerjP
MKkr1 2.455 73 GHZ
Ref Offset 2,55 dB Mkr1 2 -Jvﬁ—. .5 fJH__
10 deidiv - Ref 20.00 dBm 0.131 dBn
Log
enter 2.46200 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts}|

=

STATUS
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Band Edge NVNT g 2462MHz Antl Emission

Agilent Spactrum Anabygzir - Swopt SA

- 3 =8 L SENEEIINT &L TGNALITID O200:27PM Au 10, 2023
C 2 Avg Type: Log-Pwr TRAL S6
enter Freq 2.497000000 GHz o I Ao 10000 ryrely

I IFGain:Low #Amen: 30 dB CETj
Ref Offset 2.55 dB Mkr1 ;—2_;‘-53{2 GHz
10 daidw Ref 20.00 dBm 0.185 dBm

4

SR

Start 2.44700 GHz Stop 2.54700 GHzi
es BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
 MODE] TRC] SCL [ FUNCTOWwalDE |
N f 24632 GHz 0.185 dBm
2 N [ 24835 GHz £4.993 dBm
3N f 25000 GHz £7.963 dBm
; N f 24852 GHz £4.506 dBm
6
7
8
9
10
1 v
¥
MEG STATUS

Band Edge NVNT n20 2412MHz Antl Ref

SENGEINT

R T RF S0 AC
enter Freq 2.412000000 GHz

O02:07:58PM Aug 10, 2023

i Avg Type: Log-Pwr TRACE 56
PRO: Fast ~»~ Trig:Free Run Avg|Held: 100100 TYPE[M wabiwirrbides
IFGaln:Low #Atten: 30 dB cerjP

Mkrl 2 418 24 GH?

Ref Offset 261 dB Mkr1 2.418 24 GHz

39 cBudiv Ref 20.00 dBm 0.685 dBn
enter 2.41200 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

=

STATUS
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Band Edge NVNT n20 2412MHz Antl Emission

Swipt SA

8 R T . S0Q  AC SENSEINT ALIGNALITO G2:08:01 PM Aug 10, 2023
C F Avg Type: Log-Pwr TRACE 56
SIS Eroey o ORI 0 O PRO: Fast ~»~ Trig:Free Run Avg|Hold: 1001100 TYPEIM v
I IFGaln:Low #Atten: 30 dB perfP
Mkr1 2.407 0 GHz
Ref Offset2.51 dB
ItocgEmw Ref 20.00 dBm 1.473 dBm
Start 2.32700 GHz Stop 242700 GHZi
es BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
| MODE] TRC] SCL] L FUNCTIONVALUE
N f 2407 0 GHz 1473 dBm
2 N f 24000 GHz -37.995 dBm
3 N f 23900 GHz £5.745 dBm
; N f 238965 GHz £3.635 dBm
6
7
8
9
10
1 -
€ »
wEG STATUS

Band Edge NVNT n20 2462MHz Antl Ref

R_T E RF SR AC SENSEINT ALTGN.ALITO 02:14:06PM Aug 10, 2023
. Avg Type: Log-Pwr TRACE 56
enter Freq 2.462000000 GHz FHO: Fast ~w- Trig:Free Run Avg|Hold: 100/100 THPEIM ARl
IFGaln:Low #Atten: 30 dB cerjP
Mkr1 2.467 01 GHz
Ref Offset 2,55 dB 4 5
10 devdiv - Ref 20.00 dBm -1.159 dBn
Log
0
enter 2.46200 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
I"5’m STATUS

BlueAsia of Technical Services(Shenzhen) Co.,Ltd. Tel: +86-755-23059481 Email: marketing@cblueasia.com www.cblueasia.com



http://www.cblueasia.com

T BLUE ASIA

Report No.: BLA-EMC-202308-A0702
Page 72 of 84

Band Edge NVNT n20 2462MHz Antl Emission

Agilent Spactrum Anabygzir - Swopt SA

- =8 L SENEEIINT &L TGNALITID 02:14:09PM Aup 10, 2023
enter Freq 2.497000000 GHz ; Avg Type: Log-Pwr TRAC 3156
PHOD: Fast -+ Trig:Free Run Avg|Held: 100/100 TVPE Mot

I IFGaln:Low #Atten: 30 dB ceriP
Ref Offset 2.55 dB Mkr1 2.463 3 GHz
10 daidw Ref 20.00 dBm 0.559 dBm

!

o

£

Start 2.44700 GHz Stop 2.54700 GHz
es BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
 MODE] TRC] SCL v | FUNCTION ] FUNCTIONWIDIHT  FUNCTIONvaLDE |
N f 24633 GHz 0559 dBm
2 N [ 24836 GHz £6.777T dBm
3N f 25000 GHz £7.462 dBm
; N f 24843 GHz £3915 dBm
6
7
8
9
10
1 v
¥

STATUS
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18.6 CONDUCTED RF SPURIOUS EMISSION

Report No.: BLA-EMC-202308-A0702
Page 73 of 84

Condition | Mode | Frequency (MHz) | Antenna | Max Value (dBc) | Limit (dBc) | Verdict
NVNT b 2412 Antl -47.63 -30 Pass
NVNT b 2437 Antl -49.4 -30 Pass
NVNT b 2462 Antl -47.18 -30 Pass
NVNT g 2412 Antl -45.17 -30 Pass
NVNT g 2437 Antl -44.13 -30 Pass
NVNT g 2462 Antl -45.29 -30 Pass
NVNT n20 2412 Antl -46.14 -30 Pass
NVNT n20 2437 Antl -43.86 -30 Pass
NVNT n20 2462 Antl -43.72 -30 Pass

R T [T

Tx. Spurious NVNT b 2412MHz Antl Ref

enter Freq 2.4120;]0&10 GHz

AL IGN.ALIT
Avg Type: Log-Pwr TRACE

|#Res BW 100 kHz

p“ﬁjﬁlm —s. Trig:Free Run Avg|Held: 1001100 TYPE M i
IFGain:Low #Amen: 30 dB ceriP
Ref Offset 261 dB ' 86 G
10deidly  Ref 20.00 dBm e
4
Center 2.41200 GHz Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

Iwr,.
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Tx. Spurious NVNT b 2412MHz Ant1 Emission

5B T

RT F
enter Freq 13.265000000 GHz |

12:04:05PM Aug 10,
TRACE

wg Type: Log-Pwr

PRO: Fast ~»~ Trig:Free Run Avg|Hold: 10/10 TVPE[M
I IFGaln:Low #Atten: 30 dB ceriP
Ref Offset 2.51 dB Mkr1 2 .-1ai42 GHz
tocgEmw Ref 20.00 dBm 2.131 dBm
] ' <
3 e ¥
Start 30 MHz Stop 26.50 GHz
es BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts)
| MODE] TRC] SCL] L FUNCTIOHVALUE I
N f 2.412 GHz 2131 dBm
2 N f 24.806 GHz <45.330 dEm
3 N f 4874 GHz 55,673 dEm
4 N f 7.071 GHz £4.740 dEm
g N f 9559 GHz 55.305 dEBm
4
8
]
10
1 &
¢ ¥
MEG STATUS

Tx. Spurious NVNT b 2437MHz Antl Ref

SENGEINT

R T RF S0 AC
enter Freq 2.437000000 GHz

i Avg Type: Log-Pwr

12:07:41PM Aug 10, 2023
TRACE 56

PRO: Fast ~»~ Trig:Free Run Avg|Held: 100100 TYPE[M wabiwirrbides
IFGain:Low #Amen: 30 dB perjP?
Mkrl 2 436 40 GH=
Ref Offset 253 dB akr1 2 {;goj GHz
10deidiv - Ref 20.00 dBm 3.996 dBn
Log
i
enter 2.43700 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

I..:-“’.i

STATUS
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Tx. Spurious NVNT b 2437MHz Antl Emission

Agilent Spoctrum Amalyzor - Swopt SA
I R T SR AC SENSE!INT &LTGNALITO 12:08:11PM Aug 10, 2023
C Avg Type: Log-Pwr TRACE 56

enter Freq 13.265000000 GHz P#ﬂ o. TrgFreeRun L :H-'m: 10“% il (R AR

I IFGaln:Low #Atten: 30 dB ceriP

Ref Offset 2.53 dB Mkr1 2.4 3? GHz
:oc dBidiv  Ref 20,00 dBm 4,063 dBm
Start 30 MHz Stop 26.50 GHz
es BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts)
[MonelTRCEsCLl k] ] FUNCTION ] FUNCTIONWIDTHL  FUNCTIONVALUE
N f 2.439 GHz 4,063 dBm
2 N f 24 647 GHz 45407 dBm
3 N f 4.980 GHz 55924 dEm
4 N f 7.442 GHz $5.727 dEBm
g N f 9553 GHz 56.870 dBm
4
8
]
10
1 v
< >
WG STATUS
Tx. Spurious NVNT b 2462MHz Antl Ref
R T F RF SR AC SENSE!INT &LTGNALITO 12:11:18PM Aug 10, 2023
Avg Type: Log-Pwr TRACE 56
enter Freq 2.462000000 GHz FHO: Fast ~w- Trig:Free Run lv:ﬂ-!:ipd: 1@?1@ THPEIM ARl
IFGain:Low #Amen: 30 dB perjP?
Mkr1 2.461 49 GHz
Ref Offset 2,55 dB P
10 deddiy - Ref 20.00 dBm 3.703 dBm
Log
)
enter 2.46200 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
Inm STATUS
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Tx. Spurious NVNT b 2462MHz Ant1 Emission

R T . F SE I 0 12:11:47PM Aug 10,
B wg Type: Log-Pwr TRACE 3
SIeerTren 13.265000000 GHz pﬁm s~ Trig:Free Run Avg|Held: 10410 L
I IFGaln:Low #Atten: 30 dB ceriP
Ref Offset 2.5 dB Mkr1 ,,2 jp&? GHz
tocgEmw Ref 20.00 dBm 2.990 dBm
ST 1 ;
Start 30 MHz Stop 26.50 GHz
es BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts)
| MODE] TAC] SCLI L e DHCTION ] FUNCTIONWIDTHT FUNCHIONvaLUE
N f 2.485 GHz 2950 dBm
2 N f 25,266 GHz -43.450 dBm
3 N f 6.112 GHz £6.421 dBm
4 N f 7.203 GHz 54,868 dBm
g N f 10.036 GHz £4.739 dBm
7
g
9
10
1 v
€ 5
MEG STATUS

Tx. Spurious NVNT g 2412MHz Antl Ref

R Fi o 556001 SENSEIINT ALIGN ALITO 12:17:43PM Aug 10, 2023

. Avg Type: Log-Pwr TRACE 56

onter “req TV O PRO: Fast ~»~ Trig:Free Run Avg|Held: 100100 L

IFGaln:Low #Atten: 30 dB cerjP

Mkr1 2 406 98 GHz

Ref Offset 2.561 dB Mkr1 2.406 99 GHz

10 devdiv - Ref 20.00 dBm 1.102 dBn

Log
|
|
enter 2.41200 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
Insm STATUS
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Report No.:

Tx. Spurious NVNT g 2412MHz Ant1 Emission

Agilent Spactrum Anabygzir - Swopt SA

& R T E Sin  AC SENEE T LGN ALITO 12:22:26,PM Aug 10, 2023
C i I Avg Type: Log-Pwr TRACE 56
enter Freq 13.265000000 GHz FHO: Fast ~w- Trig:Free Run Avg|Hold: 100/100 THPEIM ARl
I IFGaln:Low #Atten: 30 dB ceriP
Ref Offset 2.51 dB Mkr1 2 ;1 12 GHz
tocgEmw Ref 20.00 dBm 1,206 dBm
v
[ 5 G,
Start 30 MHz Stop 26.50 GHz
es BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts)
| MODE] TRC] SCL] | | FUNCTION ] FUNCTIONWIDTHL  FUNCTIONVALUE I
N f 2.412 GHz 1.206 dBm
2 N f 26,203 GHz 44,070 dEm
3 N f 4821 GHz 55,001 dEm
4 N f 7.203 GHz £4.378 dEm
g N f 9506 GHz 55.307 dBm
4
8
]
10
1 &
¢ 5
L STATUS

Tx. Spurious NVNT g 2437MHz Antl Ref

SENGEINT

R T RF S0 AC
enter Freq 2.437000000 GHz

01:55:30PM Aug 10, 2023

i Avg Type: Log-Pwr TRACE 56
PRO: Fast ~»~ Trig:Free Run Avg|Held: 100100 TYPE[M wabiwirrbides
IFGaln:Low #Atten: 30 dB cerjP
Mkr1 2.439 49 GHz
Ref Offset 253 dB ;
19 dBidiv Ref 20.00 dBm -0.480 dBm
| |
L 1.
enter 2.43700 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

=

STATUS
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Agilent Spactrum Anabyezi

Swipt SA
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Tx. Spurious NVNT g 2437MHz Antl Emission

& R T E Sin  AC SENEE T LGN ALITO 01:55:59PM Aug 10, 2023
C 3 Avg Type: Log-Pwr TRACE S8
BN Sroey 1, SR DUy Gl p#“ s~ Trig:Free Run Avg|Hold: 10/10 TYPE[M wabiwirabides
I IFGaln:Low #Atten: 30 dB ceriP
Ref Offset 2.53 dB Mkr1 2.4 _3;3 GHz
tocggmw Ref 20.00 dBm 2.462 dBm
- i i A
O T 0.
Start 30 MHz Stop 26.50 GHz
es BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts)
[MoDel TRCESCL %] L FUNCTIOHVALUE I
N f 2.439 GHz -2.462 dBm
2 N f 24.727 GHz 44618 dEm
3 N f 4.980 GHz 55886 dEm
4 N f 7.336 GHz £4.423 dEm
g N f 9.930 GHz 55983 dBm
4
8
]
10
1 v
¢ ¥
L STATUS

Tx. Spurious NVNT g 2462MHz Antl Ref

SENSE:INT AL TGNALITD

R T RF S0 AC
enter Freq 2.462000000 GHz

i Avg Type: Log-Pwr

02:00:31 PM Aug 10, 2023
TRACE 56

PRO: Fast ~»~ Trig:Free Run Avg|Held: 1001100 TYPEIM v
IFGaln:Low #Atten: 30 dB cerjP
Mkr1 2.463 26 GHz
Ref Offset 2,56 dB :
10 g8idiv__Ref 20.00 dBm 0.488 dBm
enter 2.46200 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

=

STATUS
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Tx. Spurious NVNT g 2462MHz Antl Emission

Agilent Spactrum Anabygzir - Swopt SA

W 3 L AC SENSEINT AL TGN ALITO O2:01:01PM £ug 10, 2023
C . Avg Type: Log-Pwr TRACE =6
onter Tred R A RN p#“ s~ Trig:Free Run Avg|Held: 10410 TVPE[M b

I IFGaln:Low #Atten: 30 dB ceriP
Ref Offset 2.55 dB Mkr1 2.465 GHz
10 dBidiv Ref 20.00 dBm -0.741 dBm

¢

R S

Start 30 MHz Stop 26.50 GHz
es BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts)
(mopeftRCescl x| FUNCTION ] FUNCTIONWIDTH  FUNCTIONVALUE |
N f 2485 GHz 0.741 dBm
2 N f 26 574 GHz 44,806 dBm
3 N f 4.927 GHz £5.796 dBm
4 N f 7.468 GHz £4,053 dBm
g N f 9.903 GHz £5.662 dBm
7
8
9
10
1 v
¥
MEG STATUS

Tx. Spurious NVNT n20 2412MHz Antl Ref

R_T E RF SR AC SENSEINT ALTGN.ALITO 02:08:06PM Aug 10, 2023

. Avg Type: Log-Pwr TRACE 56

enter Freq 2.412000000 GHz o I AvalHold: 100100 TYPE[M bt

IFGaln:Low #Atten: 30 dB cerjP

Mkr1 2.415 72 GHz

Ref Offset 251 dB Wket 2.410 72 GHa

10 devdiv - Ref 20.00 dBm 1.065 dBn

Log
/

enter 241200 GHz Span 30.00 MHz

es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
Illil’.i STATUS
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Tx. Spurious NVNT n20 2412MHz Ant1 Emission

Agilent Spactrum Anabygzir - Swopt SA

& R T E Sin  AC SENEE T LGN ALITO 02:08:35PM Aug 10, 2023
C i I Avg Type: Log-Pwr TRACE 56
enter Freq 13.265000000 GHz FHO: Fast ~w- Trig:Free Run Avg|Hold: 10/10 THPEIM ARl
I IFGaln:Low #Atten: 30 dB ceriP
Ref Offset 2.51 dB Mkr1 2 ;11[2 GHz
tocggmw Ref 20.00 dBm 0.232 dBm
Start 30 MHz Stop 26.50 GHz
es BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts)
| MODE] TRC] SCL] | | FUNCTION ] FUNCTIONWIDTHL  FUNCTIONVALUE I
N f 2.412 GHz 0.232 dBm
2 N ! 26,282 GHz 46,075 dBm
3 N I 4821 GHz 54,587 dBm
4 N f 7.336 GHz 66,325 dBm
g N f 9.453 GHz 55581 dBm
7
8
9
10
1 2
¢ 5
L STATUS

Tx. Spurious NVNT n20 2437MHz Antl Ref

SENGEINT

R T RF S0 AC
enter Freq 2.437000000 GHz

02:18:38PM Aug 10, 2023

i Avg Type: Log-Pwr TRACE 56
PHO: Fast -+  Trig:Free Run Avg|Hold: 100/100 i
IFGaln:Low #Atten: 30 dB cerjP
Mkr1 2.430 79 GHzZ
Ref Offset 263 dB Mkr1 2.430 i GHz
10 devdiv - Ref 20.00 dBm -1.415 dBn
Log
¥ | |
| )
|
enter 2.43700 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)

=

STATUS
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Tx. Spurious NVNT n20 2437MHz Antl Emission

Agilent Spoctrum Amalyzor - Swopt SA
I R T S0 AC SENSE!INT &LTGNALITO 02:18:57 PM Aug 10, 2023
C Avg Type: Log-Pwr TRAC 56

onfer Freq 132650000006 ] L - FL——

I IFGaln:Low #Atten: 30 dB ceriP

Ref Offset 2.53 dB Mkr1 ,? 4(;3:3 GHz
:oc dBidiv  Ref 20,00 dBm -0,999 dBm
Start 30 MHz Stop 26.50 GHz
es BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts)
(mopeftRCescl % ] v FUNCTION ] FUNCTIONWIDTH  FUNCTIONVALUE |
N f 2.439 GHz 0999 dBm
2 N f 24.356 GHz 46277 dBm
3 N f 4.980 GHz £5530 dBm
4 N f 7.150 GHz £5.689 dBm
g N f 9.744 GHz £6.143 dBm
7
8
9
10
11 2
¢ ¥
L STATUS
Tx. Spurious NVNT n20 2462MHz Antl Ref
R T F RE R AC SENSEINT AL TGNALITO 02:15:44 PM Aug 10, 2023
Avg Type: Log-Pwr TRACE 56
enter Freq 2.462000000 GHz B Freehun - :mm: , o-o.goo g s
IFGain:Low #Amen: 30 dB perjP?
5 9% CH2
Ref Offset 2,56 dB ikr1 2.458 25 GHz
10deidiv - Ref 20,00 dBm -1.117 dBn
Log
|
enter 2.46200 GHz Span 30.00 MHz
es BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts)
Illil’.i STATUS
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Tx. Spurious NVNT n20 2462MHz Ant1 Emission

Agilent Spactrum Anabygzir - Swopt SA

R Fi SE 5001 SENSEIINT ALIGNALITO 02:16:14PM Aug 10, 2023
o Avg Type: Log-Pwr TRk [ 56
enter Freq 13.265000000 GHz P"_m_FL s TrigFresfum AviHoLd: 10110 PYPE{M st
I IFGaln:Low #Atten: 30 dB ceriP
Ref Offset 2.55 dB Mkr1 _\: 4_[5 5 E;H:
:Dc daidiv__Ref 20.00 dBm -3.871 dBm
e 3
Start 30 MHz Stop 26.50 GHz
es BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts),
(mopeftRcEseLl X Y FUNCTION ] FUNCTIORWIDTHT FUNCTIONVALUE
N f 2.485 GHz 3871 dBm
2 N f 24.779 GHz -44 843 dBm
3 N f 4.980 GHz £56.303 dBm
4 N f 7.266 GHz -£6.660 dBm
g N f 9.983 GHz £6.158 dBm
7
g
9
10
1 -
= >
g STATUS
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APPENDIX A: PHOTOGRAPHS OF TEST SETUP

Radiated Spurious Emissions

N Rasme #Y

s .: . .r '-‘L.._:.-‘.. = _ 5 ' :ﬁ:’.-. : - — ._— éi
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APPENDIX B: PHOTOGRAPHS OF EUT
Reference to the test report No. BLA-EMC-202308-A701

----END OF REPORT----

The test report is effective only with both signature and specialized stamp, The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of BlueAsia, this report can’t be

reproduced except in full.
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